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Learning Objectives

* By the end of this session, you should be able to:

* Describe the 13 minor ailments approved in
Ontario

 Demonstrate the process of assessment for a
minor ailment

* Select, prescribe, and monitor appropriate
treatment for a minor ailment

* Document your care for minor ailments




A minor ailment is a health condition that...

e Can be reliably self-diagnosed by a patient

* Can be managed with self-care/minimal treatment

Additional criteria:

e Usually a short-term condition

Lab results are not usually required

Treatment has a low risk of masking an underlying condition

Medications and medical histories can reliably differentiate more serious conditions

Only minimal or short-term follow-up is required



Pharmacist-led minor ailment prescribing

»
L

ALBERTA

Pharmacists have more
autonomy and are not
limited to specific ailments
or lists of drugs

Funded as part of the
Comprehensive Annual
Care Plan ($100),
Medication Mgt
Assessment ($60),
Follow-up ($20)

NOVA SCOTIA,
SASKATCHEWAN

Pharmacists can
prescribe for 34
conditions in NS and
26 conditions in SK

$20/assessment for
UTI, herpes zoster,
contraception (NS)

$18/assessment (SK)

MANITOBA, NEW
BRUNSWICK, PRINCE
EDWARD ISLAND

Minor ailments are
referred to as “self-
limiting conditions” in
MB

$20/assessment for
UTIs, herpes zoster,

contraception mgt (NB)

$20/assessment for
UTIs (PEI)

NEWFOUNDLAND &
LABRADOR,
QUEBEC

Pharmacists are not
restricted to a list of
drugs for approved

minor ailments in NL

$17.18/assessment for 19
conditions where no
diagnosis is required + 14
where dx & tx are
known. $21.35 for herpes
zoster & influenza (QC)

Taylor JG, Joubert R. Pharmacist-led minor ailment programs: a Canadian perspective. International Journal of General Medicine. 2016;9:291-302.
Nakhla N, Shiamptanis A. Pharmacist Prescribing for Minor Ailments Service Development: The Experience in Ontario. Pharmacy (Basel). 2021;9(2).

ONTARIO,
BRITISH COLUMBIA

ON draft regulations
were approved by the
government in April
2022 foralan 1, 2023
start.

BC in Spring 2023.

Unknown



13 Minor
Ailments
Approved in
Ontario

Allergic rhinitis

Candidal stomatitis (oral
thrush)

Conjunctivitis (bacterial,
allergic and viral)

Dermatitis (atopic, eczema,
allergic and contact)

Dysmenorrhea

Gastroesophageal reflux
disease (GERD)

Hemorrhoids
Herpes labialis (cold sores)
Impetigo

Insect bites and urticaria
(hives)

Tick bites, post-exposure
prophylaxis to prevent
Lyme disease

Musculoskeletal sprains
and strains

Urinary tract infections
(uncomplicated)



The PPCP & Minor
Ailment Services

* This presentation will juxtapose the 5
essential PPCP steps with the minor
ailment service framework

* Minor ailment services include:
* QOTC consultations
e Prescribing consultations™

*This expansion of pharmacists’ scope of
practice comes into effect on January 1, 2023

JCPP. The pharmacists’ patient care process. Joint Commis: of Pharmacy Practitioners. https://jcpp.net/patient-care-pro

cess/. Published 2014. Access

ed October 22, 2022.

Y PATIENT-

- CENTRED




Minor Ailment Service Framework (Ontario)

Patient requests assistance with a complaint

Refer

Is the RPh competent & knowledgable in managing the complaint? NO —» patient

Is RPh intervention in the best interest of the patient? to ﬂiat:her

Look familiar?

Does patient consent* to

YES thedmin?\r uilrlnent servrilce
B — and is the ailment within — NO -
scope™ of RPh? —»| OTC CONSUL

« Limited therapeutic
options
+ Minimal to no:
o Documentation
o Notification of PC
o Follow-up &

* You are already been doing much of this work monicring

* You have the knowledge and tools needed to practice
R AILMENT

to your optimal SERVICE
PATIENT_ » « Offer a private space for

 Strong skills will come with practice GE(;*AT':iEED

<]
(:J
)
v

Prescribe drug***
non-pharm

Abbreviations: RPh = registered pharmacist; HCP = health care provider; OTC = over-the-caunter; non-pharm = non-pharmacologic; DTP(s) = drug therapy problem(s); PCP = primary care provider
*Consent must be informed and may be given verbally or in writing.
**Confirm signs & symptoms are iment that is authorized for pharmacist prescribing in the regulations (Schedule 4 of O. Reg 202/94); the Ontario College of Pharmacists defines minor allments as "health conditions that can be reliably
diagnosed by a patient who is f h their condition, and managed with self-care strategies and/or minimal treatment. Additional criteria include: usually a short-term condition, lab tests are not usually required, low risk of treatment masking underlying
conditions, medication and med s can reliably differentiate more serious conditions and only minimal or short-term follow-up is required.”
**Drug must be within the scope of the pharmacist's prescribing authority for the specific minor allment as per the regulations (Schedule 4 of O. Reg 202/94)
References
1.Ontario College of Pharmacists. Expanded scope of practice. Ontario College of Pharmacists. https://www.ocpinfo.com/about/key-initiatives/expanded-scope-of-practice/?hilite=%27maag 27, Accessed May 1, 2021.
2.Joint Commission of Pharmacy Practitioners. The pharmecists' patient care process. JCPP. hitps://fcpp.net/patient-care-process/, Published May 29, 2014. Accessed May 1, 2021

Nakhla N. Prescribing for Minor Ailments — The Fundamentals. Presented as part of the University of Waterloo-Ontario Pharmacists Association Course.
January 2022; Available at: https://opatoday.com/product/prescribing-for-minor-ailments-the-fundamentals/ GRAPHIC CANNOT BE REPRODUCED

WITHOUT PERMISSION. @ EACULTY oF smnee 00 NN Nardine Nakhla, Phar

School of Pharmacy



Patient requests assistance with a complaint

Refer

Is the RPh competent & knowledgable in managing the complaint? ——— NO ——» patient

Is RPh intervention in the best interest of the patient? to Cl’_?agher

Does patient consent* to

YES thedmincl:r ailrlnent servri\ce
P and is the ailment within — NO _
scope™ of RPh? —»| OTC CONSUL

« Limited therapeutic

options
» Minimal to no:
o Documentation
o Notification of PC|

o Follow-up &
monitoring

PATI ENT_ _ « Offer a private space for

consultation

CENTRED

Prescribe drug***
non-pharm

Nakhla N. Prescribing for Minor Ailments — The Fundamentals. Presented as part of the University of Waterloo-Ontario Pharmacists Association Course. January 2022; Available at: https://opatoday.com/product/prescribing-for-minor-ailments-the-fundamentals/
GRAPHIC CANNOT BE REPRODUCED WITHOUT PERMISSION.



v the PPCP/Minor
entS MOde Thomas “What can you recommend for

my heartburn?”

* 49 years old

Hypertension, dyslipidemia x
5 years

Amlodipine 5mg daily,

Atorvastatin 20mg daily

No known allergies
Corporate Lawyer

Third party drug coverage
through ESI




Question 1

What is the most appropriate FIRST step after hearing Thomas’s chief complaint?
a. Getinformed consent
b. Assess history of presenting illness
Collect medication history
d. Assess for red flag signs

e. Assess your own competence for his complaint



Minor Ailment Service Framework (Ontario)

Patient requests assistance with a complaint

Refer
Is the RPh competent & knowledgable in managing the complaint? NO —» patient
Is RPh intervention in the best interest of the patient? to ?_'I‘géher

Your FIRST step is always
to assess your own
knowledge and
competency.




Before | make a
recommendation, | need
a bit more information.
May | ask a few
guestions?




I’'ve had heartburn for 10 years. It was
Let’s start with your SYMPTOMS. You just every now and then. | started a new

mentioned heartburn. Can you tell me job and get it 3-4 times/week now.
more about what you’re experiencing? Sometimes | taste acid after | have a
spicy or heavy meal.




What other symptoms do you have? | feel burning in my chest a half hour after |
: eat. It feels worse if | lie down. Tums helps

\|4Vhat else?can RS S LT e but sometimes it comes back in an hour. |
el TiE was hoping for something stronger.




SCHOLAR: History of presenting illness

§Y|V|PTO|V|S e Heartburn

e Acid regurgitation

QHARACTER|ST|CS e Burning sensation

e Significantly impacts his QOL (unable to fully function at work)

HISTORY e Had for years

e Recently worsened

ONSET/Tl MING * Normally occurs after a meal

e Occuring an average of 3 to 4 days per week

¢ Chest
¢ Acid taste in mouth

LOCATION

AGGRAVATING FACTORS e Eating spicy and fatty foods

e Lying down

BEM ITTING FACTORS e TUMS helps relieve his symptoms for a short time (1-2 hours)



HAMS: General history

e Hypertension

HEALTH CONDITIONS e Dyslipidemia
e Overweight/Obesity (BMI went from 28 to 31 in last year)

ALLERGIES S e

e Amlodipine, atorvastatin

MEDICATIONS e Acetaminophen PRN back pain

e Tums: every couple of hours when symptoms present

e Drinks alcohol socially (2 times per month)

SOCIAL HISTORY e Not caffeine/tobacco

e New higher stress job, weight gain




Question 2

Which of the following questions is essential for gathering information on heartburn?
a. “Has anyone in your family had a history of heartburn?”
b. “Has anyone in your family had a history of heart disease?”
“Has anyone in your family had a history of pancreatic cancer?”
d. “Has anyone in your family had a history of irritable bowel syndrome?”

e. “Has anyone in your family had a history of throat or stomach cancer?”



Question 3

Based on Thomas’s answers, which of the following are his risk factor(s) for GERD?

a. Overweight/Obesity

b. Amlodipine
Stressful work

d. All are options



Based on what you’ve told me, | can
help recommend a treatment under
our provincial minor ailments program.
Do you consent to this service. I'll need
to gather a bit more information and
may be able to prescribe something.

Yes, | consent to this service. | need to find
something stronger than Tums. Maybe this
is the path to getting there!




Minor Ailment Service Framework (Ontario)

Patient requests assistance with a complaint

Refer

Is the RPh competent & knowledgable in managing the complaint? —— NO ——— patient

Is RPh intervention in the best interest of the patient? to tll_lrggher

Does patient consent* to

YES ) thedmin?‘r aiIT'lent serv'.i‘ce
is the ailment within
and s the aiiment within — NC —» | OTC CONSULT |

+ Limited therapeutic
options
+ Minimal to no:
o Documentation
o Notification of PCP
o Follow-up &
monitoring

Nakhla N. Prescribing for Minor Ailments — The Fundamentals. Presented as part of the .
University of Waterloo-Ontario Pharmacists Association Course. January 2022; Available T| me to get conse nt !
at: https://opatoday.com/product/prescribing-for-minor-ailments-the-fundamentals/



: MINOR AILMENT
| have a few more questions to ask SERVICE

to help find the best treatment for
you. Can we sit down in the
pharmacy’s private assessment
room? It’s more private.

« Offer a private space for
consultation

lf,’?
)
)
A ¢




Questions 4 — TRUE or FALSE?

1. At this stage of the game, you can confirm Thomas’ self-diagnosis of heartburn.
2. Thomas needs a medical diagnosis before you can prescribe anything.

3. Thomas must be prescribed a Schedule 1 product for the pharmacy to charge for
the minor ailment service consultation.



Question 5

Which of the following is a red flag requiring non-urgent referral to primary care for
further evaluation?

Bloating

o o

Dysphagia
Hypersalivation
Coffee ground emesis in vomit

Age > 50 with new or worsening heartburn

= O o O

More than one of the above



Screening for alarm features

Have you had:
Difficulty or pain on swallowing?
Black or tarry stools?
Frequent vomiting?
Vomiting blood?
Unexplained weight loss?
Pain that is moving to your neck or arm?
Chest pain when you exercise and exert yourself?

No, none of that.
That would be
terrifying!



Question 6

Based on the frequency of the symptoms, GERD can be classified as
symptoms are present times per week.

a. Infrequent; <1
b. Infrequent; <2

Frequent; >4

o

Frequent; >2




GERD: Symptom Freguency

Infrequent/episodic: Frequent: 22 times

< 2 times per week per week




GERD: Symptom Severity

Mild

a.Infrequent and low
intensity symptoms
for short duration

b.Not nocturnal

c.Do not affect daily
activities

Moderate

a.Intense symptoms
a few times a week

b.May or may not be
nocturnal

c.May affect daily
activities

Severe

a.Persistent (> 6
months), intense
frequent symptoms

b.Nocturnal

c.Substantially
affects daily
activities, quality of
life




Question 7

How would you classify Thomas’ current condition?

o o

o

Mild, infrequent symptoms
Mild, frequent symptoms
Moderate, infrequent symptoms
Moderate, frequent symptoms

Severe, frequent symptoms



Question 8

What do you think is the most appropriate course of action to take next with Thomas?

a. Increase the dose of his antacid
b. Start H2receptor antagonist therapy
Start proton pump inhibitor therapy
d. Refer Thomas to a primary care provider for nonurgent evaluation

e. Refer Thomas to the emergency department for urgent evaluation



B PATIENT- &=
EEEEEEE
CCCC

* Non-drug strategies alone
generally provide
inadequate relief for most
GERD patients & have

little evidence to support
their effectiveness but
may help as adjunctive
therapy.

* Drug choice depends on
what the patient has

tried and the frequenc
of symptoms I Y Prescribe drug***

non-pharm

Nakhla N. Prescribing for Minor Ailments — The Fundamentals. Presented as part of the
University of Waterloo-Ontario Pharmacists Association Course. January 2022; Available
at: https://opatoday.com/product/prescribing-for-minor-ailments-the-fundamentals/ GRAPHIC
CANNOT BE REPRODUCED WITHOUT PERMISSION.



Drug Therapy Options

* Antacids
Mild, infrequent e Alginates
* H, receptor antagonists (H,RAs)

(< 2 times/week)
e H,RA/antacid combinations

Moderate,
frequently * Proton pump inhibitors

(> 2 times per week)




 Item | Minor Ailment AHFS Classification

' Allergic rhinitis 4:08 Second Generation Antihistamines

52:02 Eye, Ear, Nose and Throat (EENT) Preparations — Antiallergic Agents
52:08.08 Eye, Ear, Nose and Throat (EENT) Preparations — Anti-inflammatory Agents — Corticosteroids

Candidal stomatitis 8:14.28 Anti-infectives — Antifungals — Polyenes

Conjunctivitis (bacterial, allergic or viral) 04:04.20 Propylamine Derivatives
52:32 Eye, Ear, Nose and Throat (EENT) Preparations — Vasoconstrictors

52:04.04 Eye, Ear, Nose and Throat (EENT) Preparations — Anti-infectives — Antibacterials
52:02 Eye, Ear, Nose and Throat (EENT) Preparations — Antiallergic Agents

Dermatitis (atopic/eczema, allergic or contact) 84:06 Skin and Mucous Membrane Agents — Anti-inflammatory Agents
Dysmenorrhea 28:08.04 Central Nervous System Agents — Analgesics and Antipyretics — Nonsteroidal Anti-inflammatory Agents
Gastroesophageal reflux disease (GERD) 56:04 Gastrointestinal Drugs — Antacids and Adsorbents

56:28.12 Gastrointestinal Drugs — Antiulcer Agents and Acid Suppressants — Histamine H,-Antagonists
56:28.36 Gastrointestinal Drugs — Antinuclear Agents and Acid Suppressants — Proton-Pump Inhibitors

Hemorrhoids 12:12.04 Autonomic Drugs — Sympathomimetic (Adrenergic) Agents — Alpha-Adrenergic Agonists
52:04.92 Eye, Ear, Nose and Throat (EENT) Anti-infectives — Miscellaneous
84:06 Skin and Mucous Membrane Agents — Anti-inflammatory Agents
84:08 Skin and Mucous Membrane Agents — Antipruritics and Local Anesthetics
84:04.04 Skin and Mucous Membrane Agents — Anti-infectives — Antibacterials

Herpes labialis 8:18.32 Anti-infective Agents — Antivirals — Nucleosides and Nucleotides
84:06 Skin and Mucous Member Agents — Anti-inflammatory Agents
84:04.06 Skin and Mucous Membrane Agents — Anti-infectives — Antivirals

Impetigo 84:04.04 Skin and Mucous Membrane Agents — Anti-infectives — Antibacterials
84:06 Skin and Mucous Member Agents - Anti-inflammatory Agents
Insect bites and urticaria 4:04 Antihistamine Drugs — First Generation Antihistamines

4:08 Antihistamine Drugs — Second Generation Antihistamines
84:06 Skin and Mucous Member Agents — Anti-inflammatory Agents
84:08 Skin and Mucous Membrane Agents — Antipruritics and Local Anesthetics

Tick bites, post-exposure prophylaxis to prevent Lyme 8.12.24 Anti-infective Agents — Antibacterials — Tetracyclines

disease

Musculoskeletal sprains and strains 28:08.04 Central Nervous System Agents — Analgesics and Antipyretics — Nonsteroidal Anti-inflammatory Agents
28.08.92 Central Nervous System Agents — Analgesics and Antipyretics — Miscellaneous

Urinary Tract Infection (uncomplicated) 8:12.20 Anti-infective Agents — Antibacterials — Sulfonamides

8:36 Anti-infective Agents — Urinary Anti-infectives



A Note about AHFS classifications

Which specific products would fall under each of these AHFS classifications?

* Health Canada has removed the AHFS classifications from the DPD so you
must now consult and reconcile information from the CPMA, consult the
revised CTMA and CTC chapters in the CPS (as they drugs in each chapter
that fall under the approved ON AHFS classifications will be identified in
each chapter), take CPD programs that list drugs within scope, or purchase
a subscription to the AHFS categories. Electronic tools for minor ailment
prescribing may also be of assistance.

e Another helpful resource (but American):

* https://www.oregon.gov/obnm/Documents/Formulary%20Information
/AHFSClassificationwithDrugs2019.pdf



https://myrxtx-ca.proxy.lib.uwaterloo.ca/print/new/documents/PMA/en/antacid_antiflatulent_antireflux
https://canadian-pill-identifier.com/ahfs-drug-classification#56:00
https://www.oregon.gov/obnm/Documents/Formulary%20Information/AHFSClassificationwithDrugs2019.pdf

e Antacids neutralize esophageal acid within 15 minutes
* Provide modest relief for up to 90 minutes

* Do not prevent GERD; have a place in “as needed”
symptomatic treatment

Drugs Dosage Adverse effects
Four basic types (|n order of Aluminum hydroxide: Aluminum:
least > most potent) 500-1800 mg, 2—6 times per day, between mealsand |«  Constipation o ‘
) ) HS PRN « Hypophosphatemia with prolonged/high
e Aluminum hydroxide Magnesium hydroxide: dose use
e Magnesium hydroxide 400-1200 mg per day, up to 4 times daily PRN Magnesium
e Sodium salts (bicarbonate, Magnesium hydroxide/aluminum hydroxide combo: e Diarrhea
. Liquid: 30 mls after meals, at bedtime PRN e  Accumulation in patients with renal
Cltrate) Tablets: 1-4 tablets 4 times daily between meals, at impairment
e (Calcium carbonate bedtime or as needed Magnesium/aluminum combo
Sodium bicarbonate: e  Minor changes in bowel habits
Combination products 2 taps evc.ery 4 hours as needed; max 8 tabs /24 hours | e _Accumulation in patients with renal failure
) ] Sodium citrate: Sodium
(Magnesium/aluminum combo 5gm in 150 ml of water every 2 hours PRN «  Flatulence, belching
with or without simethicone, Should be taken within 20-60 minutes and/or after a «  Abdominal distention
Magnesium/calcium combo with meal at bedtime as needed Calcium:
. . ) Calcium carbonate: e Constipation
or without SImEthlcone) 500-1500 mg per day in divided doses PRN e  Rebound hyperacidity

Calcium carbonate/magnesium hydroxide
2 tabs every 4 hours as needed, max 12 tabs/24 hours

1. Guidelines for prescribing minor ailments and patient self-care prescribing; Gastroesophageal Reflux Disease (GERD) - Guidelines for Prescribing H2RAs and PPls. Saskatoon (SK): University of Saskatchewan, medSask; Updated February 16, 2021. Accessed on October
22,2022. https://medsask-usask-ca.proxy.lib.uwaterloo.ca/professional-practice/restricted-guidelines/gastroesophageal-reflux-disease-gerd---guidelines-for-prescribing-h2ras-and-ppis.php
2. Shaffer E. Gastroesophageal Reflux Disease. In: Therapeutics Choices. Canadian Pharmacist Association. Updated April 30, 2021. Accessed on October 22, 2022. https://myrxtx-ca.proxy.lib.uwaterloo.ca



https://myrxtx-ca.proxy.lib.uwaterloo.ca/search#tma_D_index

Drugs

e Alginates (sodium
salt)/aluminum
hydroxide

e Alginic
acid/magnesium
carbonate

Dosage

Alginic acid reacts with sodium bicarbonate in saliva to form
mechanical barrier (sodium alginate) for the esophagus

Effective for patients experiencing post-prandial symptoms

Have a place in “as needed” symptomatic treatment; sometimes
used as “add-on” therapy with other agents

Combination of antacids and alginic acid is superior to the
antacids alone to relieve GERD symptoms

Adverse effects

Alginates (sodium salt)/aluminum o
hydroxide liquid: o
10-20 mL after meals and HS PRN, e
followed by a glass of water

Alginic acid/magnesium carbonate | ®

tablets:

2—4 tablets (chewed) after meals ¢
and HS PRN, followed by a glass of

water

Flatulence

Belching

Constipation with liquid
formulations
Hypophosphatemia with
long-term use or high doses
Dementia and osteomalacia
with long term use in end
stage renal diseases

1. Guidelines for prescribing minor ailments and patient self-care prescribing; Gastroesophageal Reflux Disease (GERD) - Guidelines for Prescribing H2RAs and PPls. Saskatoon (SK): University of Saskatchewan, medSask; Updated February 16, 2021. Accessed on October
22,2022. https://medsask-usask-ca.proxy.lib.uwaterloo.ca/professional-practice/restricted-guidelines/gastroesophageal-reflux-disease-gerd---guidelines-for-prescribing-h2ras-and-ppis.php
2. Shaffer E. Gastroesophageal Reflux Disease. In: Therapeutics Choices. Canadian Pharmacist Association. Updated April 30, 2021. Accessed on October 22, 2022. https://myrxtx-ca.proxy.lib.uwaterloo.ca



https://myrxtx-ca.proxy.lib.uwaterloo.ca/search#tma_D_index

Bind to the H2-receptors to reduce gastric acid secretion

Effective within 1 hour and lasting 4-10 hours

All H,RAs are considered to be equally effective

Provide complete symptom relief in 15% of GERD patients

Drugs Dosage Adverse effects
e Cimetidine ' Cimetidine: 400 mg QID with meals and at bedtime OR 800 mg BID Generally well-tolerated;
e Famotidine Famotidine: common side effects
e Nizatidine 10- 20 mg once daily, 10 mg doses can | include:
e Ranitidine | be repeated after 1 hr if needed, maximum 20mg/dose or 40 mg/day e Headache
:10 mg e Dizziness

BID, maximum 40mg/day e Diarrhea

Standard Rx dose: 20 mg BID e Tiredness

Nizatidine: Rx dosing: 150 mg BID

Ranitidine: Cimetidine can also cause

75-150 mg once daily, dose | gynecomastia and
can be repeated after 1 hr if needed, maximum 300 mg/day impotence (rare side effect)

75-150 mg 30-60 mins before eating, maximum 300mg/day
Standard Rx dose: 150 mg BID or 300mg once daily at bedtime

1. Guidelines for prescribing minor ailments and patient self-care prescribing; Gastroesophageal Reflux Disease (GERD) - Guidelines for Prescribing H2RAs and PPls. Saskatoon (SK): University of Saskatchewan, medSask; Updated February 16, 2021. Accessed on October
22,2022. https://medsask-usask-ca.proxy.lib.uwaterloo.ca/professional-practice/restricted-guidelines/gastroesophageal-reflux-disease-gerd---guidelines-for-prescribing-h2ras-and-ppis.php
2. Shaffer E. Gastroesophageal Reflux Disease. In: Therapeutics Choices. Canadian Pharmacist Association. Updated April 30, 2021. Accessed on October 22, 2022. https://myrxtx-ca.proxy.lib.uwaterloo.ca



https://myrxtx-ca.proxy.lib.uwaterloo.ca/search#tma_D_index

Drugs
Dexlansoprazole
Esomeprazole*
Lansoprazole
Omeprazole*
Pantoprazole
Rabeprazole

*Esomeprazole
20mg & Omeprazole
20mg are available
without a
prescription

Dosage

* Block acid secretion by irreversibly binding to & inhibiting the proton pump

* Stronger and longer acid suppression than H2RAs, lasting up to 24 hours

* For mild & infrequent symptoms not resolved by prn OTCs = 4-week course

* For mild & frequent or moderate symptoms - 8-week course

* PRN dosing not suitable, as PPIs don’t have a rapid enough onset of action

* Best taken 30 minutes prior to the first meal of the day

Mild, infrequent symptoms:
Dexlansoprazole 30 mg once daily °
Esomeprazole 20 mg once daily °
Lansoprazole 15 mg once daily °
Omeprazole 10 mg once daily °

Mild-to-moderate, frequent symptoms:

Pantoprazole sodium 20 mg once daily

Adverse effects
Very well tolerated

Diarrhea
Headache
Dizziness
Rash

Pantoprazole magnesium 40 mg daily | Long term use may be associated with:

Rabeprazole 10 mg once daily

Dexlansoprazole 30-60 mg once daily
Esomeprazole 20-40 mg once daily
Lansoprazole 15-30 mg once daily
Omeprazole 20 mg once daily
Pantoprazole sodium 20-40 mg daily
Pantoprazole magnesium 40 mg daily
Rabeprazole 20 mg once daily °

Osteoporosis related bone fractures

Intestinal infections

Pneumonia

Chronic kidney disease

Stomach cancer

Vitamin and mineral deficiency (Vitamin B12, magnesium)
Heart attacks

Stroke

Dementia

1. Guidelines for prescribing minor ailments and patient self-care prescribing; Gastroesophageal Reflux Disease (GERD) - Guidelines for Prescribing H2RAs and PPls. Saskatoon (SK): University of Saskatchewan, medSask; Updated February 16, 2021. Accessed on October
22,2022. https://medsask-usask-ca.proxy.lib.uwaterloo.ca/professional-practice/restricted-guidelines/gastroesophageal-reflux-disease-gerd---guidelines-for-prescribing-h2ras-and-ppis.php
2. Shaffer E. Gastroesophageal Reflux Disease. In: Therapeutics Choices. Canadian Pharmacist Association. Updated April 30, 2021. Accessed on October 22, 2022. https://myrxtx-ca.proxy.lib.uwaterloo.ca



https://myrxtx-ca.proxy.lib.uwaterloo.ca/search#tma_D_index

GERD: Principles of Prescribing

* Use lowest dose, shortest duration appropriate

* Mild & infrequent symptoms that have improved but not
resolved by “as needed” non-prescription treatment:

* 2-week course of an H,RA

* Mild and frequent OR moderate symptomes:
e 4-week PPl course/duration with 1 refill for a total 8-week course.

Armstrong D, Marshall JK, Chiba N, et al. Canadian Consensus Conference on the management of gastroesophageal reflux disease in adults - update 2004. Can J Gastroenterol. 2005;19(1):15-35.

Armstrong D, Nakhla N. Non-prescription proton-pump inhibitors for self-treating frequent heartburn: the role of the Canadian pharmacist. Pharmacy Practice. 2016;14(4):868. doi:10.18549/PharmPract.2016.04.868

Guidelines for prescribing minor ailments and patient self-care prescribing; Gastroesophageal Reflux Disease (GERD) - Guidelines for Prescribing H2RAs and PPIs. Saskatoon (SK): University of Saskatchewan, medSask; Updated February 16, 2021. Accessed on October 22, 2022.
https://medsask-usask-ca.proxy.lib.uwaterloo.ca/professional-practice/restricted-guidelines/gastroesophageal-reflux-disease-gerd---guidelines-for-prescribing-h2ras-and-ppis.php

Shaffer E. Gastroesophageal Reflux Disease. In: Therapeutics Choices. Canadian Pharmacist Association. Updated April 30, 2021. Accessed on October 22, 2022. https://myrxtx-ca.proxy.lib.uwaterloo.ca
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School of Pharmacy
40 Victoria Street Ok, here is your prescription. The

Kitchener, ON prescription is for 8 weeks, but you
should start to see your symptoms get

Thomas Wilson

HCN — 9877-890-987-JF better in the next few days.

June 8, 2022 You can have it filled here or at another
pharmacy. The choice is yours.

Esomeprazole 20mg
S: t 1 tab once daily x 4 weeks
M: 30
Rx1
| want like to fill it here.
Nardine Nakhla, PharmD, RPh
OCP Registration #608193

Ok, the team will get the prescription

ready for you. | will check with you in 7
days to see it is helping. Is that okay?




Once the treatment options are
selected, work with the patient
to implement the individualized
plan. This is normally through
patient counselling.

* Educate about the condition
* Educate about the care plan
* Document

* Notify primary care

JCPP. The pharmacists’ patient care process. Joint Commission of Pharmacy Practitioners. https://jcpp.net/patient-care-process/. Published 2014.
Accessed October 22, 2022.

Nakhla N. Prescribing for Minor Ailments — The Fundamentals. Presented as part of the University of Waterloo-Ontario Pharmacists
Association Course . January 2022; Available at: https://opatoday.com/product/prescribing-for-minor-ailments-the-fundamentals/ GRAPHIC
CANNOT BE REPRODUCED WITHOUT PERMISSION.
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Minor Ailment Prescribing Service Documentation Form

Name (Last, First): Date of Birth:

Mandatory notification

Patient Consent was obtained from: O Patient O Patient’s Agent:

Primary Care Provider Name:

Date of Notification: Method of Notification: [ Fax / Phone / Other]

You must notify the primary care
providers(s) of the initiated
treatment(s) and follow-up plan in
a timely fashion

(e.g., results of patient assessment and/or lab tests)

Name: Pharmacy:

Registration #: Telephone:

Prescriber Signature:

Nakhla N. Prescribing for Minor Ailments — The Fundamentals. Presented as part of the University of Waterloo-Ontario Pharmacists Association Course.
January 2022; Available at: https://opatoday.com/product/prescribing-for-minor-ailments-the-fundamentals/ GRAPHIC CANNOT BE REPRODUCED
WITHOUT PERMISSION. Adapted from Ontario College of Pharmacists Documentation Form



Follow-up

e Use an appropriate timeline based on the product
recommended/prescribed

e Assess Effectiveness

 Refer at follow-up if:
* Red flag symptoms
* Symptoms worsen
* Symptoms resolve but recur within 90 days

* Symptoms recurring >90 days after resolution can
be managed with the same drug and dose used to
previously control symptoms

uidelines for prescribing minor ailments and patient self-care prescribing; Gastroesophageal Reflux Disease (GERD) - Guidelines for Prescribing H2RAs and PPIs. Saskatoon (SK): University
of Saskatchewan, medSask; Updated February 16, 2021. Accessed on October 22, 2022. https://medsask-usask-ca.proxy.lib.uwaterloo.ca/professional-practice/restricted-
guidelines/gastroesophageal-reflux-disease-gerd---guidelines-for-prescribing-h2ras-and-ppis.php

Shaffer E. Gastroesophageal Reflux Disease. In: Therapeutics Choices. Canadian Pharmacist Association. Updated April 30, 2021. Accessed on October 22, 2022. https://myrxtx-
ca.proxy.lib.uwaterloo.ca

Nakhla N. Prescribing for Minor Ailments — The Fundamentals. Presented as part of the University of Waterloo-Ontario Pharmacists Association Course. January 2022;
Available at: https://opatoday.com/product/prescribing-for-minor-ailments-the-fundamentals/ GRAPHIC CANNOT BE REPRODUCED WITHOUT PERMISSION.
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Follow-up

Assess Adverse Effects

* H,RAs have an excellent safety profi
headache, dizziness) are usually wel

e; side effects (e.g., diarrhea,
tolerated. If persistent or very

bothersome, discontinue and consic
patient’s PCP.

er alternate therapy or refer to

* PPl short-term side effects (e.g., diarrhea, constipation, headache,
nausea) are usually mild and well tolerated. If persistent or very
bothersome, discontinue and consider alternate therapy or refer to

patient’s PCP.

e Observational studies with PPls indicate that long-term use may be
associated with potentially serious side effects; risks and benefits

must be weighed, and patients shou
basis.

|d be re-evaluated on a regular

Shaffer E. Gastroesophageal Reflux Disease. In: Therapeutics Choices. Canadian Pharmacist Association. Updated April 30, 2021. Accessed on October 22, 2022. https://myrxtx-ca.proxy.lib.uwaterloo.ca

Guidelines for prescribing minor ailments and patient self-care prescribing; Gastroesophageal Reflux Disease (GERD) - Guidelines for Pres

cribing H2RAs and PPIs. Saskatoon (SK): University of Saskatchewan, medSask; Updated February 16, 2021. Accessed on October 22, 2022.

https://medsask-usask-ca.proxy.lib.uwaterloo.ca/professional-practice/restricted-guidelines/gastroesophageal-reflux-disease-gerd---guidelines-for-prescribing-h2ras-and-ppis.php
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Allergic rhinitis

Example treatment:

e Second generation oral antihistamines (nonRx and
Rx)
* Intranasal corticosteroids (nonRx and Rx)

e Combination intranasal antihistamine +
corticosteroid spray (Rx)

Nasal cavity:
allergic rhinitis

.‘ \
—
— e = >, ;

Ontario Reg. 202/94: GENERAL under Pharmacy Act, 1991, S.0. 1991, c. 36 Updated July 1, 2022. Accessed October 22, 2022. https://www.ontario.ca/laws/regulation/940202#BK59
Image source: https://medlineplus.gov/ency/article/000813.htm



https://www.ontario.ca/laws/statute/91p36

Candidal stomatitis (oral thrush)

Example treatment:
* Infants < 1 year: nystatin oral drops (100,000 u/ml): 2ml QID x 7 days
* Children and Adults: nystatin oral suspension (100 u/ml): 4-6 ml QID x 7 days

Ontario Reg. 202/94: GENERAL under Pharmacy Act, 1991, S.0. 1991, c. 36 Updated July 1, 2022. Accessed October 22, 2022. https://www.ontario.ca/laws/regulation/940202#BK59
Image source: https://dermnetnz.org/topics/oral-candidiasis
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Conjunctivitis (bacterial, allergic and viral)

Example treatment:
* Viral: lubricants; no Rx products recommended for uncomplicated cases

e Bacterial: antibacterials (e.g., erythromycin 0.5% ointment)

Viral Bacterial Allergic



Dermatitis (atopic, eczema, allergic and
contact)

* Example Treatment:
* Topical corticosteroids

Contact dermatitis from a cast

Atopic dermatitis/eczema Atopic dermatitis/eczema



/. Hemorrhoids

* Example Treatment:

* Nonprescription agents containing astringents
(e.g., zinc sulfate) +/- local anesthetics (e.g.,
dibucaine)

* Prescription combination products containing

topical hydrocortisone 1% in combination with
zinc sulfate and/or local anesthetics

External hemorrhoid

Ontario Reg. 202/94: GENERAL under Pharmacy Act, 1991, S.0. 1991, c. 36 Updated July 1, 2022. Accessed October 22, 2022. https://www.ontario.ca/laws/regulation/940202#BK59
Image source: https://www.mayoclinic.org/diseases-conditions/hemorrhoids/symptoms-causes/syc-20360268



https://www.ontario.ca/laws/statute/91p36

Herpes labialis (cold sores)

* Example Treatment:
* Tablets: Valacyclovir, famciclovir, acyclovir
* Topical: Acyclovir 5% + Hydrocortisone 1%

SRt

DermhNetNZiorg DermNetNZ.org




Impetigo

* Example Treatment:
 Topical antibiotics: Fucidic acid 2% cream/ointment
* Mupirocin 2% cream/ointment

WYY
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DermNetNZ.org

DermNetNZ.org




Insect bites and urticaria (hives)

* Example Treatment:
* First generation oral antihistamines _
* Second generation oral antihistamines ’:gf”v &
e Anti-inflammatory agents (e.g., ] R
hydrocortisone 1% cream, ointment)
* Antipruritic and local anesthetics

DermNetNZ.org




Tick bites, post-exposure prophylaxis to
prevent Lyme disease

* Example Treatment:
e Adults: Doxycycline 200mg PO x 1 dose
 Children: Doxycycline 4mg/kg PO x 1 dose (no age restriction!)

S DIE




Musculoskeletal sprains and strains

* Example Treatment:
* Nonprescription topical and/or oral analgesics
* Prescription-strength NSAIDs




Urinary tract infections (uncomplicated)

* Example Treatment:
e 15t |ine: Nitrofurantoin macrocrystals 100mg PO BID x 5 days

» 2" Jine: Trimethoprim/sulfamethoxazole, Trimethoprim, Fosomycin
tromethamine



Dysmenorrhea

Treatment Options (first-line)

NSAIDs:
* For mild pain that has minimal impact on patient’s QOL: initiate nonprescription NSAIDs (e.g., ibuprofen,
naproxen sodium) at self-care dosages

* For moderate pain that restricts daily activities: initiate prescription NSAIDs (e.g., mefenamic acid, naproxen)
at Rx dosages

Hormonal contraceptives:

* While also considered first-line therapies, prescribing of these agents falls outside of the scope of
pharmacists in Ontario!



Summary

* Minor ailments combine your OTC and therapeutic assessment skills

* Minor ailment scope extends treatment choices to include prescription
medications

* Assessment may feel more comprehensive

* Always should document your assessment

* Expect to prescribe treatment and provide a script to be filled elsewhere
* Always notify the primary care provider

* Patient education requires a follow-up plan



